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TEST REPORT ‘ : - * NUMBER:.SZHT181073
# oo o
APPLICANT: EDUCATIONAL INSIGHTS INC. . DATE: Nov 21, 2007

18730 S. WILMINGTON AVE, )
.8SUITE 100 RANCHO DUMINGUEZ,
CA 90220-58203, USA :

ATTN: PEGGY GAVELDA / MARIA GONZALEZ

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE : :

ITEM NAME . REMARKABLE BPIN WHEEL: SN3e32D5
REFERENCE NO. .- BI-B4B5.

VENDOR :

BUYER

COUNTRY OF ORIGIN : CHINA.

APPLICANT'S REF. : LARGE SPIN WHEEL ON A TRIPOD STAND WITH REMOVAELE

DRY ERASE BOARDS. CAN BE USE AN A TABLE OR FLOOR.
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE({S)
I T 1 L R L R L T L T ey L e e L e T L

CONCLUSION:
TESTED SAMPLES STANDARD - U.S. ASTM F963-07"  RESULT
BLACK COATING OF TOX1iC ELEMENTS TEST - PASS

SUBMITTED SAMPLE
B 1 T ST T T TR R T T ey e T T e L R R E R E s

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES

SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER

Intertek Testin &Servlces Shenzhen Ltd,-TFH Divislon
F., SheknuTedmol In Building, Industrial 7th Read, Bhekou, Shenzhan China
5-795) 0i11 Fax: (88-758) 2663 T116/8 Postcode; §
Athmlon s dtavn 1o the terms and conditons printed owﬂur



Intertek

TEST REPORT , NOMBER: SZHJL1B1073

TESTS CONDUCTED

1

TOXIC ELEMENTS ANALYSIS ON BLACK_COA’I’ING OF METAL . -

AS DPER SECTION 4.3.5 OF THE ASTM STANDARD CONSUMER SAFETY
SPECIFICATION ON. TOY SAFETY F963-07%, _ ACID . DIGESTION AND
EXTRACTION METHODS WERE USED AND TOXIC ELEMENTS CONTENT WERE
DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY,

_ - LIMIT

RESULT IN ppm ppm

TOTAL: LEAD (Pb) ) ' <10 ‘ 600
SOL. BARIUM (Ba) . 282 - 1000
S0L. LEAD (Pb) i . <5 ‘ 50
SOL. CADMIUM (Cd) : <5 75
S0L.. ANTIMONY (Sb} ] <5 ’ 60
SCL. SELENIUM (Se) <5 _ 500
S0L. CHROMIUM (Cr) <5 60
SOL. MERCURY (Hg) _ <5 ) - - .60
S0L. ARSENIC {As) <2.5 | 25

S0L. = SOLUBLE

‘< = LESS THAN

ppm = PARTS PER MILLION

DATE SAMPLE RECEIVED : NOV 16, 2007
TESTING PERICD : NOV 16, 2007 TQ NOV 21, 2007
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Intertek Testing Services Shenzhen Ltd.-TFH Division
7IF., ShekouT: n Bullding, Industrial 7th Road, Shekou,Shenzhen, China
Ted: (BB-756) 2802 0111 Fo; (85-765) 2883 7118/0 Postcode: 618087

Attantion Is drawn to the tarmns and conditions printed overfeal. 3
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TEST REPORT NUMBER:
APPLICANT: EDUCATIONAL INSIGHTS INC, DATE:

<A BORDD

18730 8. WILMINGTON AVE,
SUITE 100 RANCHO DOMINGUEZ,
CA 90220-55%03, UsSA

ATTN: PEGGY GAVELDA /MARIA GONZALEZ

SAMPLE DESCRIPTION:

ONE (1) PIECES OF SUBMITTED SAMPLE SAID TO BE :

ITEM NAME
ITEM NO.

: REMARKABLE SPIN WHEEL.
: EI-8485.

LABELLED AGE GROQUP : NOT SPECIFIED.

PACKAGING PROVIDED : NO.
BY APPLICANT ‘
VENDOR

BUYER : EDUCATIONAL INSIGHTS, INC.
COUNTRY CF ORIGIN : CHINA,

CLIENT REFERENCE

8Z2HJ19129¢%

Dec 14, 2007

: LARGE SPIN WHEEL ON A TRIPOD STAND WITH REMOVABLE

DRY ERASE BOARDS. CAN BE USED AN A TABLE OR FLOOR,

(AR R RS SRR R LSRR REAR SRR EEXR LSRR R T T R R R R R R R )

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)
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AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

+*

BEN N,L. LIN
GENERAL MANAGER

Intertek Tastin ,,?
F., ShekouTachnulogg El
Tal: (66-755)

Services Shenzhen Ltd.-TFH Division
in Building, Industrial 7th Road, Shekou.Shenzhen China

802 0111 Fax: (86-755) 2683 7116/8 Pastcede: 51608

Attention is trawn to the tarme and conditions printed overteal. 3

TO BE CONTINUED



Intertek

TEST REPORT NUMBER: SZHJI191299
CONCLUSION:
STANDARD - U.S. CFR TITLE 16
TESTED SAMPLES {CPSC REGULATIONS) RESULT
SUBMITTED SAMPLES MECHANICAL AND PHYSICAL TESTS NOT
APPLICABRLE
PART 1500.3(¢) {8) (vi) PASS

FLAMMABILITY TEST ON RIGID
AND PLIABLE SCLIDS

BLACK COATING OF PART 1303 TOTAL LEAD CONTENT PASS
SUBMITTED SAMPLES
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AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

-

BEN N.L. LIN
GENERAL MANAGER

Intertek Testing Services Shenzhen Ltd.-TFH Division
7/F., ShekouTechnology Main Building, Industrial 7th Road, Shekou,Shenzhen, China
Tol: (86-755} 2602 0111 Fax: (86-755) 2663 7118/9 Postcode: 518067
Attention is drawn to the terms and conditions printad overles. 3



Intertek

TEST REPORT NUMBER: SZHJ19129%

TESTS CONDUCTED

1

PHYSICAL AND MECHANICAL TEST

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.50, THE
HAZARDS OF SHARP FOINTS, SHARP EDGE AND SMALL PARTS ARE ASSESSED
BOTH BEFORE AND AFTER APPLICABLE USE AND ABUSE TESTS.

APPLICANT!'!S SPECIFIED AGE GROUP FOR TESTING : CVER B YEARS.

REMARK : THE PHYSICAL AND MECHANICAL TESTS REQUIREMENTS OF
U.S.CONSUMER PRODUCTS SAFETY COMMISSION FOR TOYS AND
ARTICLES INTENDED FOR USE BY THE CHILDREN SPECIFIED IN
U.S.CODE OF FEDERAL REGULATICNS TITLE 16, PART 1500.48,
1500.49 AND 1501 ARE ONLY FCOR CHILDREN UNDER 8 YEARS OF
AGE., THEREFORE THE SUBMITTED SAMPLE WAS FOUND NOT
APPLICABLE.

DATE SAMPLE RECEIVED : DEC 11, 2007
TESTING PERIOD : DEC 11, 2007 TO DEC 14, 2007

 FLAMMABILITY TEST

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.44 FOR
RIGID AND PLIABLE SOLIDS.

RESULT : IGNITED BUT SELF-EXTINGUISHED BEFORE BURN RATE COULD BE
DETERMINED

DATE SAMPLE RECEIVED : DEC 11, 2007
TESTING PERIOD : DEC 11, 2007 TO DEC 14, 2007

TOTAL LEAD (Pb) CONTENT IN BLACK COATING CN METAL

AS PER U.S., CODE QF FEDERAL REGULATIONS TITLE 16 PART 1303, ACID
DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY
INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : LESS THAN 0.001%

LIMIT : 0.060%

DATE SAMPLE RECEIVED : NOV 16, 2007
TESTING PERIOD : NOV 16, 2007 TO DEC 11, 2007
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Intertek Testing Services Shenzhen Ltd.-TFH Division
7iF., SheknuTechnotogg ain Building, Industrial 7th Road,Shekou,Shenzhen, China
Tel: (86-755) 2602 0111 Fax: (88-755) 2683 7118/ Postcode: 518067
Attention Is drawn to the terms and conditions printed overieaf. 3



